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Appendix C for product instruction: 2 pages

Testing Laboratory name ........:".... . Intertek Testing Services Shenzhen Ltd:"Guangzhou Branch

Address.lneeneeesitbtiedeeen.nn._Block E, No.7-2.Guang Dong Seftware Science Park, Caipin Road,
Guangzhou Science City, GETDD, Guangzhou; China

Testing location..............c.cocccsiene..s. . Same as above

Applicant’s name............ccccooeeeee. . Bestko Precision Limited

Addres§ 3. QW s .~“Unit 303, Block'A, Po Lung Centre, 11 Wang-Chiu Road, Kowloon

Bay, Hong:Kong.

Test specification:

Standard: oo Lo Clause 5.2 Static load and Clause 5.4 Durability of EN
1935:2002/AC:2003

Nan-standard testmethod..........o..0 7 N/A

Test item description ..................  Concealed Hinge

Trade Mark BESTKO

Modeland/or type reference...........<.. - WJ201 andWJ201B

Manufacturer ... o.cocoeeveeeeeeen.... . Bestko-Precision Hardware (Shenzhen) Company Limited

Rating(s); Q) .-+ -eeseeeresrees @) evvrivnsnnl 1€

CONCLUSION:

The submitted samples COMPLIED WITH-requirement of Clause 5.2 static load and 5.4 durability of EN
1935:2002/AC:2003,Grade 14, and reguirement of Clause 5.3 shear strength of EN 1935:2002/AC:2003
Grade 13.
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Test item particulars

Classification of installation and use ...............ooon. i

Test case verdicts

Test case does not apply to the test object ... ... ... N/A

Test item dogs meet the requirement ... ....cv......... P (Pass)

Test item does not meetthe requirement ... ..........F (Fail)

Testing

Date of receipt of testitem ..+ ............... o0 September 12, 2012 and May 16,2013
Date(s) of performance‘oftest .......cio ... .......... ~September 12,2012 to November 16, 2012

May 16,2013 to June 14, 2013

General remarks

This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client:Intertek's
responsibility and liability arelimited to the terms and conditions of the agreement. Intertek assumes no liability to any party,other than to
the/Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this report. Only the Client is
authorized to permit copying or distribution of this report and then only in its entirety. Any use of the Intertek name or one of its marks for
the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek. The observations and test
results in this report are relevant only to the sample tested. This report by itself does not imply that the material, product, or service is or
has ever been under an Intertek certification program.

"(See remark #)" refers toa,remark appended to the report.
"(See Appendix #)" refers.to an appendix-appended to the report.
Throughout this report a comma (point) is used as the decimal separator.

When determining the test result, measurement uncertainty has been considered.

General product information:

This-report include two models conceal hinge, model WJ201 and W.J201B. The two hinges have same
material and similar structure; the difference.is the jamb mounting of hinge which reflected in jamb side
part.

The model WJ201 was subjected ta fully standardtest, in order torassess potential performance
differences between the two models, model WJ201B undergoing-evaluation, customer-supplied technical
drawings of each model are reviewed and compared to those of mainly tested model WJ201, and model
WJ201B subjected to Static Load Test and'Shear Strength Test.

Details see*Appendix B:

Schedule of Components:
See Appendix B — Product Drawings for component list and raw material information.

Amendment 1:

The original Report Reference No, GZ12090564-6, dated December 4, 2012 modified on March'18, 2013
to include the following changes and/or addition:

1. Revised the typo in BOM .
Amendment 2:

The Report Reference No. GZ12090564-6R1,-dated March 18;,2013 modified-on June 19, 2013 to

include the following changes andfor addition:
1. Added grouping model WJ201B and test data of related test.

Amendment 3:

The Report Reference No. GZ12090564-6R3,dated June 19,2013 modifiedon-June 21, 2013 to include
the-following changes and/or addition:
1. Revised the report page number.
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EN 1935
Clause Requirement — Test | Result - Remark Verdict
5 REQUIREMENTS —
51 Initial friction torque measurements For Model WJ201:
The maximum permissible frictional torque shall |0 degree: 2,5 Nm
be: 4 Nmfor hinge grade12to 14......c 0. 1|30 degree: 2,2 Nm
60 degree: 2,1 Nm
90 degree 2,5 Nm
P
For Model WJ201B:
0 degree: 2,0 Nm
30 degree: 2,6 Nm
60 degree: 2,9 Nm
90 degree:1,6Nm
&
52 Static load (Requirement of EN1935:2002/AC:2003 Grade 14) O —
o
5.21 Load deformation @L
The total mass of the hinged test element plus Q
any additional load is equal to the load Bothtwo models subjected %f%%%
defofmhation mass agfiB20Kg ... .AL Y ... | Loading: 320 Kg
521 (a) The vertical displacement under load shall not WJ201: 0,08 mm o
EXCELT 2 PRI i O s s AN W L [WJ201B: 1,34 mm
5.2.1 (b) The lateral displacement under load shall not WJ201: 0,60mm b
exceed 4 MM oo - [WJ201B: 1,13 mm
5.2.1(c) Residual displacement after unloading shall'be
within the shaped area of Figure G1
y E 035
H
s
&
E
8Q
3
) g For Model WJ201: P
£
o
>

0 -
0 0.1 02

lateral deformation mm

3 04 05 08>

Figure'G.1.— Limits of allowable deformation in static load tests

Lateral displacement (mm) ........... e :

Vertical displacement (mm) .00l .

Lateral displacement: 0,03 mm

Vertical displacement: 0,10 mm

For Model WJ201B:
Lateral displacement: 0,16 mm

Vertical displacement; 0,14 mm

TTREEN 1935: 2002'B
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EN 1935
Clause Requirement — Test | Result - Remark Verdict
5.2.1(d) No visible cracking or breakage...........c.0 . L[ Wd201 & WJ201B: .
No defects were found
5.2.2 Overload ‘&0
The total.mass of the hinged test element plus C:;‘
any additional load is equal to the load overload | Both two models subjected q
RESS OT 480 KGR s g R s mpes . |overload mass: 480Kg a
522 (e) Shall be no-breakage of any hinge leaf,-knuckle,
barrel, pin and no any-cracking visible to normal " [WJ201 & WJ201B: P
ORCOMMECIE A VISIBR s vy s . | No defects were found.
5.2.2(f) Shall remain connection to-the frame eventhough | WJ201 & WJ201B:
the hinge may have been rendered inoperable ... . | Connected to the frame well P
and operable
3y
53 Shear strength(Requirement of EN1935:2002/AC:2003Grade 13) c’s —
. ForModel WdJ201:
5.3(g) Shall-be no breakage or cracking, ‘orlateral When load 10 kN force. the
deformation greater than 3 mm........................... . | lateral deformation: 2,87 mm
For Model WJ201B: p
When load 10:kN force, the
lateral deformation: 2,80 mm
When load 10 kN force, the
lateral-deformation: 2,87 mm
5.3:.(h) Additional lateral and, vertical displacements after Eg{e'\rﬂa?qglevg\;/#?:
test shall no exceed 1 MM ...l - | Vertical: 0,05mm
; Not found.any breakage after
Shall operatefor 20 cycles without breakage of test
any hinge'leaf, knuckle; barrel or pinii.......... p P
For Model WJ201B:
Lateral: 0,86mm
Vertical: 0,20mm
Not found any breakage after
test.
. ™ . [ ©nly for grade 14 burglar
5.3 (i) Unlimited permanent-deformation....................... | resistant door hinge N/A
5.4 Durability(Requirement of EN1935:2002/AC:2003 Grade 14) = @

TTREEN 1935: 2002'B
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Final:

0 degree: 2,1 Nm

30 degree: 2,0 Nm
60 degree: 1,3 Nm
90 degree: 1,3Nm

EN 1935
Clause Requirement — Test Result - Remark Verdict
5.4 (j) The displacements from.the datum surface shall
be within the shaded area of Figure G.2.
12 A
HFor Model WJI201:
Installedaccording to b
installation instruction provided
RS m‘\m H|'by applicant. See Appendix C:
o o Test weight: 160kg.
Figure G:2 — Limits of allowable wear in durability test After 200,000 cycles,
Lateral wear of the hinge (mm)......o s 16,10 mm;
Vertical wear of the hinge (Mmoo 110,83 mm.
5.4 (k) Maximum permissible frictional torque measured |For Model WJ201:
afterthe first 20 cycles.and also after.completion " |Initial:
of test shall be 4 Nm grade 12to 14.................. 1|0 degree: 2,2 Nm
30 degree: 2,0 Nm
60degree: 1,4 Nm
90 degree: 1,2 Nm P!

End of page
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Appendix A

Product Photos

Overall view (2)
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Appendix A

Product Photos

WJ201B Overall view (1

|

—_—

WJ201B Overall view (2)
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